
Parts 

294-115-085   Oil Tank Assembly 
 

 

 

 NUMBER DESCRIPTION 
1 294-115-084 Oil Tank Weldment 
2  04-017 Flange Bushing 
3  B-0661 Bar 
4   B-0660 Angle
5   294-115-160 Bracket
6 01-248 Screw: #8-32 X 1, Phillips, Pan Head 
7 01-032 Nut: #10-32, Hex 
8 01-423 Screw: #10-32 X 1, Phillips, Round Head 
9 04-093 Dipstick Seal: Rubber, .76 X .579 X .062 
10  A-0330 Tank Plug 
11 294-115-083 Oil Tank Mounting Bracket 
12 01-351 Screw: 3/8 Diameter X 1, Shoulder 
13 294-115-193 Sight Glass Tape 
14 294-115-189 Sight Glass Disk 
15 294-115-181 Foam: Medium Low Output, 3-1/4 X 11 (Orange) 
16 294-115-182 Foam: High Output, 3-1/4 X 20 (Blue) 
17 951-632-060 Washer: #8, External Tooth, Lock 

ALTERNATE FOAMS 
294-115-177 Foam: Super High Output, 3-1/4 X 48 (Black) 
294-115-178 Foam: High Output, 3-1/4 X 48 (Blue) 
294-115-179 Foam: Medium High Output, 3-1/4 X 48 (Red) 
294-115-180 Foam: Medium Low Output, 3-1/4 X 48 (Orange) 
294-115-176 Foam: Low Output, 3-1/4 X 48 (Tan) 

400-294-005  Rev. Date 05/04 7-51


